
 
0 

 CONTENTS 
 

MOWER ASSEMBLY········································ 1 

HANDLEBAR & CONSOLE··································· 2 

MOWER DECK ASSEMBLY··································· 4 

DRIVE ASSEMBLY········································ 6 

BLADE ASSEMBLY········································  8 

GRASS BAG ASSEMBLY···································· 10 

 
 
 
 
 
 
 
 
 



 
1 

 MOWER ASSEMBLY 

 
 

REF NO. PART NO. DESCRIPTION Quantity 
1 LC1P65FE-3 Loncin engine 1 
2 1600500D Handlebar assembly 1 
3  Mower deck assembly 1 
4  Drive assembly 1 
5  blade assembly 1 
6  Grass bag assembly 1 

 



 
2 

HANDLEBAR & CONSOLE   
 

 



 
3 

 HANDLEBAR & CONSOLE 
        
 

REF NO. PART NO. DESCRIPTION Quantity 

8 B801-830 Nylon Insert Lock Nut  2 

9 B6182-8 Nylon Insert Lock Nut M8mm 3 

10 1600501 Lower Handle 1 

12 1600506 Switch 3 

14 1600502 upper Handle 1 

15 1600513 Quick fix flat  1 

16 1600512 Traction screw 1 

17 1600511 Quick fix 1 

18 B879-619 Pin  6*19 1 

19 1600505 Blade Control Handle 1 

21 B820-635 Phillips Hd ScrewM6×35 1 

22 2203331 Cable  Unit 1 

23 B923-6 Nylon Insert Nut M6 1 

24 B97.1-6 Washer6 1 

 



 
4 

MOWER DECK ASSEMBLY   
 

 

 



 
5 

 MOWER DECK ASSEMBLY 
 

 

REF 
NO. 

PART NO. DESCRIPTION Quantity 

9 B6182-8 NutM8 3 

26 1600128 Right  Bracket 1 

27 16-6 Stars lock 6 2 

28 1600129 Bronze Bushing 2 

29 1600127 left Bracke 1 

30 160011
 Rear Cover  Mower Deck 1 

31 1600125 Rear Cover Switch 1 

32 1600115 Rod, Rear Cover 1 

33 B3452.1-112265 Ball seat 1 

34 1810014 Clean interface 
 

1 

35 1810015 washer 1 

36 B896-15 E-Clip 15 1 

37 B5787-835 Bolt   M8*35 3 

38 1600100 Mower Deck 1 

39
 B5787-816 Bolt   M8*16 4 



 
6 

DRIVE ASSEMBLY   

 
 



 
7 

 DRIVE ASSEMBLY  
 

REF NO. PART NO. DESCRIPTION Quantity 

40 1600070 7” Rear Wheel 2 

41 1600072 Hub Cap 2 

42 2201002 Bearing 8 

43 16-12.8 Star lock12.8 4 

44 1600060 6” Fore wheel 2 

45 1600062 Hub Cap 2 

46 1600112 Haul Shank Seam 1 

47 16-8 Star lock 8 2 

48 1600200 Front Shaft Assembly 1 

49 04016696 Shaft sleeve 2 

50 04016700 Lockspring  .right 1 

51 04016701 Lockspring   .left 1 

52 1600300 Rear Shaft Assembly 1 

53 04016683 Shaft sleeve 2 

54 04016680 tight clips 2 

55 B845-4216 Self-Drilling Screw  ST4.2*16 4 

56 1600116 Height Adjustment Rack 1 

57 B818-516 Phillips M5*16 2 

58 B6182-5 Nut M5 2 



 
8 

BLADE ASSEMBLY   
             
 
 

 
 
 
 
 
 

  

 

REF NO. PART NO. DESCRIPTION Quantity 

60 1819001 Bushing 1 

61 1911020 Blade Adaptor 1 

62 1600119 blade 1 

63 XSZ56-2-17 Washer 1 

64 2200010 bolt 1 
 

 



 
9 

 GRASS BAG ASSEMBLY 
      
 
 
 

 
 
 
 
 
 
 
 

REF NO. PART NO. DESCRIPTION Quantity 

71 1600415 Fabric Bag 1 

72 1600401 Bag Frame 1 
 

 
 
 
 
 
 


	CONTENTS
	MOWER ASSEMBLY
	HANDLEBAR & CONSOLE
	HANDLEBAR & CONSOLE

	MOWER DECK ASSEMBLY
	DRIVE ASSEMBLY
	DRIVE ASSEMBLY 
	GRASS BAG ASSEMBLY


